Control Equipment for Industrial Sewing Machine

EC-10A

29173705
No.1091-01

PARTS LIST

1. PSC BOX COMPONENTS

From the library of: Superior Sewing Machine & Supply LLC



b he s B el d o emes—————

e — o —— i —— @

S T e e m

pEF MO, MNE . TARTME. .1 DESCRIPTIOQN, ... ...,
i il WEDT RIS AP HAIN FUB & AE. 1
1 Ny WG -U1T- AR HATS FUR @ AGH. I
3 WRiDT 419009 it (matea )Ll i
& FL 45 12 (EPCTANpIART (&
[ iL- 1 13060 it !‘II!LEITIH'[ i)
T LB B 1€ (FCERME
[} B L 2 - s w i
i 1 A G TRARSLITEN §Festm ) Ll
m aHL -k i 1 g_
. 1] | |
] SR WIS FOT LR ) i
11 T -Es #= TRARELETIR [ESCHTIS) T
i 1 Eds B THARET ETEN (K[ 0E 15p
[T FT-ICEREN S0 TRARS 15T :% {:J
1] 1 SOER3ID &0 DIDGE BTG | RV 60k ik
1 1 BOSEE- I NIOBE { S00EG- 2} €7l
1 pol 0K SETAlIA-OF N138E (RO0SE) il
] an 0K SETAl -0 ¥18EE I:IIIIFEi o ﬁl
i Ha D5 BRI D WIEEE {FBAZO0 | ity
1 WG (05 THG - ZEMIE D) illllﬂi i1k
i B - DIITADS DE LIGHT ENLTTI NG i 008 ,¥ED i1}
] HE-DAT HEY- 26 CAFACITOR BI0DMF il
o TR W Lid
af B IMOGET - 260 CAPACITOR S1008F (2
T HO 7T S0 ChPACETR {1, A36F i
an B NZEEBIE- 50 CAPACETDE O, |KF L
"ﬂ Hil D65 [0-20 CAPACITIR | i
1] BL-0%78 1000 CAPACITOR 300F il
13 B -UZihNL0- T CAPACITOR .0 16F 112}
14 T A KES1ATER T GHE W |1}
13 BR-ZEIMT- 34 RES | 1 EF
e = g TaF
3 & 028720 RESLATGR 4, T4 DR LF iLh
1 AR A L FES LSTON (00 QNN 1L
1 - NS i RESLETOR 5&0 iEN L
i & il 30 mﬁ:rﬁ [
p— = = [+ L
i I T BRI (5000 1. 1% oW {11}
o 701 W-IMEHT EFSESTOM 4, TH pem 1M
il B B EMHINT- I EEIITTON 4. TE AW 1
i Fﬂﬂﬂ B2 i 5Ton ’i 1 i IH—
—~ i !
o B SR b RESLET 10 0Em (k)
a - T T . (2]
il Ml ST 2E ELITT &l i
wE O - 5 LT b, 6L [T]
T W T T EOIITIOTE e L 1)
& P R BEETETOk GFE GEN (%l
L a5 o BELISTUE | 500 (i {11
i HE-Das 1D BESTETIN | (i1 (W {1}
HE-Ia%115 - BD SESTRTI |40 N {1
'ﬁ—-um = i L
1] A~ 6 534 -0 FELIETON Zi) 190 1}
T HE- 0565374 B0 AESTETON 314 (K 14}
¥ HE-DE85447 DD RESIETON 857 (WN L}
ub HE-DELFETR DO TELIRTOR ]
: i
T HR-05A3T50- 10 FEZIETOR 7,500 0 1)
il HR-0513517-20 FEZIRTOR 25, TE 0 L
il #R-0543506-20 FE21ST0E §1_%k N i
- 34353020 FIZ1510K § I i
T : T
i BR-03I288-10 FES12TOR 1, 85K (i 1]
A ER-D1170%]-04 BPESISTON 8 OHE B 11]
il ER-0EIT010-34 ARMETRRLE RERE Jok 14k
1$ - 108375 - 04 IR 23 {4}
- Ly
7 - 00 R0 - 00 L IR [ )
11 EMIE - 25T ) LEViR [2)
14 Wy 00820 AN DiF A3 Tow oF Lk
b, )y 0 | 4l - 3 D SHITCE AP EH
. N-TOGURR-RT  CENENIT NESTARTON | N
7 AT | G- Gl fi-PULE TNl ol el
£ IO - Oe - 3 HEADER IF (WRITE L)
] H il 1B HEADER IF ¥ : H
TR IR HEALER iF
'H_msr-—“m:-rmj 41
i B - - B T-PELE TR0 ONT MER in
i il -l T T FLE (AT {7
T el - 1 PLE TTRA BT e i
§ AR amenor u
| ]
T £1.- 90} | 81 - 5F SCHF 0 =10 13
i i) - 4 BT BATTATHF FLATE 11y
i WEEE -4 §5-CLF CLITOE BART i abW 1Ly
T Far  WESD-405 ELb EADLLTUE B 1P A0, (L) (L}
WITE SO0 .. b ETANTERE 1
2 oK FEMAL PeAaER 1T
- -

From the library of: Superior Sewing Machine & Supply LLG, . ek i g



REF.NO_NOTE __ PARTNO. ] DESCRIPTION . Qty
1 M3002-430-000  BOX SUSPEND METAL FITTINGS 2
2 SL-4041201-CF  SCREW M4 L=12 4
3 M8503-430-0A0 BOX COVER ASM. 1
4 M8002-430-000  STOPPER (3)
5 SL-4042091-SC  SCREW M4X0.7 L=20 (3)
6 M3001-430-000 PSC BOX 1
7 . M3301-430-000  RUBBER BUSHING 1
8 #04 SL-4041081-SF  SCREW M4 L=10 5
9 #05 SL-4041081-SF  SCREW M4 L=10 6

10 M8506-430-0A0  RADIATOR RESISTOR ASH, 1

11 SL-4041081-SF  SCREW M4 L=10 1

12 SL-4031081-SF  SCREW M3 L=10 2

13 #01 M8502-430-AA0  TRANSFORMER ASM., A 1

14 #02 M8502-430-BA0  TRANSFORMER ASM., B 1

15 #03 M8502-435-CA0  TRANSFORMER ASM., C 1

16 SL-4041081-SF  SCREW M4 L=10 1

17 SL-4041081-SF  SCREW M4 1L=10 4

18 #04 M8505-435-AA0  PEDAL SENSOR UNIT A ASM, 1

19 #05 M8505-435-BA0  PEDAL SENSOR UNIT B ASM. 1

20 M8507-430-0A0  SENSOR VR PLATE ASM. (n

21 M8508-430-0A0  SENSOR VR ASM. (D

22 M3210-430-000  SENSOR PLATE (n

23 EA-9500B01-00  CABLE BAND (1

24 M3205-301-000  PEDAL LEVER (1)

25 M2003-110-000  PEDAL LINK (1

26 M2004-110-000  VOLUME LINK (D

27 M4012-351-000  ADJUST SCREW (H

28 M2010-110-000  ADJUST NUT (1)

29 M4008-351-000-A SPRING SHAFT A (n

30 M4011-351-000  SPRING B (1)

31 #05 M4012-351-000  ADJUST SCREW (nH)

32 #05 M2010-110-000  ADJUST NUT (1)

33 #05 M4009-351-000-A SPRING SHAFT B (N

34 #05 M4011-351-000 SPRING B (1)

35 M3202-430-000  SPRING (n

36 SM-8040802-TP  SCREW M4X8 (2)

37 SL-4030681-SF  SCREW M3 L=6 {(2)

38 SM-4030801-SF  SCREW M3X0.5 L=8 (1)

39 SL-4041081-SF  SCREW M4 L=10 (1

40 M3201-435-000  PEDAL SENSOR BASE (n

NOTE

#01....FOR 220~ 240V
#02....FOR 100,200V
#03....FOR 110,220V
#04....FOR STANDARD PART

#05....FOR PEDAL PRESSER LIFTER

- 9 -

From the library of: Superior Sewing Machine & Supply LLC




2. MAIN CIRCUIT BORD COMPONENTS

3~85—

L L]

b Qoo

il

From the library of: Superior Sewing Machine & Supply LLC





